FTe AGED US U L1 42 NU.UUD . z4

|

h

———

REPAIR PARTS MANUAL

18 H.P. LIGHT GROUND ENGAGIiNG TRACTOR
' MODEL 4518-1200 |

)

ONE YEAR LIMITED WARRANTY
# 4} year Sreen date of purchase by thefirst sonsumar © nydential uas (tairty (30) days com.
Hal uge), NOMA Dutdoor Products Incarporated warams it o will replace free of charge, includ-
¢ 'aba, any original par of any NOMA Quidaar Products tacotporsted graduct found to be delective

2y suthorized Servics Dealer of the tactory, axcapt the battery which s warranted for ninety (80}
% from date of purchase.

varanty does not cover englne, Imnsmissinn, ransaxle of differential {hase ftems are coverer
Hl manulacturers own warranty), This waranty doss not cover pans that have falisd due to
“n il wear of parts that have falled subjast to misugs ar abuge, Transporiation of the unit or part lo
#ng from an authorized Service Daslar 07 faciory & the respansiilily of the cwner,

Astop by stop explanation as 1o what pracedure should be foliowed (ot his Wamanty Is;

1. Kapart beoomes defeciive, contact ine siors whera the unit wes purchaesd fur the name and ad-
drass 21 e authodzed Servine Deale: nearest 1o you.

2. ¥ gk ansnot ieele an authorzed Sarvice Daalar, wiits Sarvice Depariment of NOMA Dutdooy

Products Incomporated Jor the name and address of the authortaed Service Daalar in your area or
call the Service Dapanmant at $-801-422-1690.

72 3 Petum ihe defective product, aleng with proot of purchase 1o sueh sulh brzed Service Desler for
[ raplacemnent of any defuctive par where covatad by thie warranty,

Thare Is na othar exprass warranty. implied warranties, Including thoss of menchantablity and finpes

for a particular purpnse are imlted 1o one (1) year from date of purchase. Liatlity for Incidental or con-
sequantial damages ara excluded,

Some states do aot alkw Imitaticns on how long an implied warranty lasts, 3¢ the above Gmtation
may aot apply to vou, Some states do not allow the exclusion of Incldsmal or consoguental damages,

a0 the above exclusion may not apply ta you. This warranty gives you specific legal rights, and you
may have other righte which vary trom stale to state.

NOMA Qutdaor Products Incoporated Caller 8OO0 Jackson, TN 38308-8000

N

. UNIT PARTS AND SERVICE

This manual contalns instructlons for eafely, assembiy and maintenancs, Re&d this manual carsfislly and com-
plataly 8o that you will know aroper agsarmbly, use Brd care of Your unk, Alse il in and imali the Tegisiration carg
packed with the unit, For service other than covered In this manual, contact an authosized service daaler. A
nationwids parts and service organization has been established te provids lecally avaliable parts and sarvica. i
st of authorized pants distributors has been Inniuded in this manual. When orderng repal: pans, always give
the following Inforvmatlon: 1. Tha Part Name; 2. The Part Number; 3. Tha Quantity desired; 4, The Full (eight
digt) Modet Nueber of tha unit. The mods} numbar will be Tourd on & plala attached lo the unit,

: Lock for this symbal, It means - ATTENTION! BECOME ALERT! A HAZARD
: TO OPERATOR, BYSTANDER, PROPERTY OR EQUIPMENT MAY EXIST.

NOMA Qutdoor Praducls Ingorporated
Caller 2000
Part Ko, 304224 Jeckson, TN 38308-8D00 1485
| .

bwr——— et
Price $:2. 00

Priniod 47 V.5 A,



L. ayis wa v A AR L L PR VL VLV B e

GARDEN TRACTOR REPAIR PARTS

LIGHT GROUND ENGAGING TRACTOR MODEL 4518-1200

NCTE: ALWAYS USE ORIG INAL EQUIPMENT PARTS, Use 0fsarvicasreplacament
pane othar than origing) egquipment parts may vold your warranty,

97-98 o -

2

T —
—
_ A

Piars by aivsing



FRP TS

LIGHT GROUND ENGAGING TRACTOR MODEL 4518-1200

oL u vy

B S L A

AV

Key Koy
No, | PartNe.| Description No. | PartNo. | Description
1 303024 |  Sam 50 52501 | Bek Guide (ransaxie)
2 58221 Saeat Plate 51 56640 Muffler, Gasket
3 308288 | Seat Support Bracket 52 304989 Haat Shirkd
4 120228 | v Beraw, Max Hd, 5716-18 % 5/8 In, 53 122017 | * Scrow, Hex Hd., &/16-18x 1 tn,
§ 1498 1 * Lockauwt, Hex, 5/16-18 Thd. 54 137185 | * Cotter Pin, 1/8x 110,
& 20507 1 Shovider Bolf 55 271184 1 * Nut, Hex Keps, ¥16-18 Thd.
7 9285 | Switch Bracket 56 57217 { Brake Rod Brackat
8 304281 1 * Scraw, Hex Hd, 1/4-20 % 122 I, 57 57563 | Stabliizer Bracke!
] 120893 Washar, Flat 11/32 x 1116 In, 58 304078 Pulley
10 120838 1  Washer, Lock, 5716 In, 59 22083 | Rataining Ring
11 122007 | * Scraw, Hex Hd, Sr16-18 x 3/4 I, 60 3021 | Woodndfl Koy
12 50607 Kaob, Round Biack B4 180088 | * Screw, Hex id., W16-18x 3/a 1,
13 35291 { * Sctuw, No. 10-24 x 112 In. 62 120293 [+ Washer, Flat, 11/32 [n.
14 30418 1  Dashboard B3 120830 | " Lockwasher, 3pilt, 516 In,
15 46704 | Gas Cap a4 25488 { * Scraw, Hex Hd Tap, §16-16 x 3/4 (n.
18 00458 1 Threttls Control 85 30628 | Koy, Squaro, 18X MEX 21721,
17 271188 { HNut, Keps Na. 10-24 88 58276 | T, Rear
18 48050 | * Screw, Hex Hd Tap, 1/4-10 % 374 n. €7 842 | Washer, 374 n,
19 302580 { Fuel Tank 65 42815 1  Washer, 3/4 In.
20 41008 1  Clamp, Gotbin 69 36625 | E-Rigy
21 47452 | Qaslina 70 40394 | Hub Cap
22 304767 | Consols " §7157 | Washer, Special, 34 in,
23 Engine (Sas breakdown) 72 56255 |  Scraw, Hex Hd Nylon, 1/4.28 x 34 in,
24 581451 Muffler 73 52778 { 12V Battery
25 58277 ) Swilch, Seat 74 57552 | Battery Hold-Down Bracke!
% 58144 |  Muillar 75 57654 Battery Mold-Down Rod
27 | 302543 | Frame 7€ 7885 |  Spring Clamp
28 Transaxle {See broakdawn) 77 49335 | Baeat Spring
28 300440 | Balt Guide (lowen) 7B 443811 } ¢ Scrow, Hex Hd, Tap, 1/4-20 x 3/4 In.
30 138480 | Lookwasher, External Tooth, 3/8 in, 78 300815 | Saat Spring Cover
21 301868 § Fim, Wheel 80 58368 Compression Spiing
a2 58366 ; Bolt Gulds (upper engine pulley) 81 44914 | Scrow, Hox Hd, 1/4-30 x /d in.
k< A5802 | * Washar, Flat, 21/64 In. -+ 1502 | Locknutl, Hex, 1/4-20 Thd,
34 301318 | Wheal and Tirne Assy. a3 {20380 § * Lockwasher, Splt, 1/4 in.
{Inc!. 34,65,68) 84 120292 | * Washer, Flat, 1/4 1n.
35 50847 | * Surew, Hex Hd Tag, 3/8-1€ x 1-1/4 i, a5 167745 | * Sarew, Hex Hd., 1/4-20 X 3/4 in,
36 301786t Pulley, Assembly, Engina 84 271172 | Nut, Hex Kepa, 1/4-20 The,
37 56439 Pllot Washer 87 57480 | Shift Bracke!
23 120983 | * Lockwashar, Split, 7/8 In. a8 57555 | Vay, Squats, 1/4 X 14 ¥ 8 ln.
3% 123567 | * Scrow, Hex Hgl., 7/16-20 % § In. B89 160020 | Serew, Hex Hd, 1/4-20x3/4 In
4 300834 |  Bsl Guida (Lowar engine pullay} a0 200432 | Choke Assambily
41 57220 | Screw, Pan Hd Tap, No. 12 x 172 In., 91 47345 | Clamp, Mose
42 57558 V-Bshk 92 5551¢ Wire, Ground
43 35374 | e Pulley 93 87211 Safaty Switch, Glutch/Braka
44 39658 Rotairer, Bot a4 120375 Nut, Hex, 1/4 - 20 Thd,
45 00154 §  idler Arm 25 24187 | Valve Stemn
48 45392 Carriage Boll, 3/8-16 x 1122 In. Q3 S7744 Spacer, 3/4 x 1-1/4 In.
47 57202 | Brake Rod 97 302948 | Console Deoal, RH., 45
48 300783 | Shoukier Bof, 5/16-18 Thd, 98 302948 Gonsoie Dacal, LH., 45"
A9 56358 |  Cluich Spring 98 308422 | Operators Manual (Mot lilustrated)
1¢a 304224 Parts Manual (Not {liustrated)

(") Standard hardware ltems - May Be Puschase Locally.

I N 104224

&4l



L P e e P A L I R e SN

P

" LIGHT GROUND ENGAGING TRACTOR MODEL 4518-1200

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of servicodeplansment pants other than ofginal equip-
ment pants may vold your wedranty,

it No 304224



LU=

UG US U

LIGHT GROUND ENGAGING TRACTOR MODEL 4518-120D

L1 4% NO.UUD P, 28

W] Ke
anf Part No. |  Daescription Nni.’ Part No, | Dsscription
1 301251 |  Steering Wheo! 38 2438 [ Spring Washer
2 456378 | Roll Pin, 174 x 2 4n, 3 58248 | Shoukier Bolt, 14212 The.
3 57212 | Poly Tubs 40 9766 | Onle Braoke!, L.H.
4 57366 | Scrow, #10-16 x 172, Tap. 41 9784 |  Grllle Bracke!, R.H.
5 58243 | Stasring Shaft 42 G6030 | * Screw, Hex F| Ha, 516-18x /4 In.
6 302888 | Dacal, Shift Pattarh 43 55273 |  Looknut, Hex Flange, 5/16-18 Thd.
7 58274 Dewel Pin 44 1498 Locknut, Hex, &/16-18 Thd,
g 58244 | Steering Pinion 45 67478 | Extonsion Spring
[ 301410 | Planged Bsaring 48 12882 | Spring Anchor
10 301398 | " Fistwasher, 1-6/32 In. 47 112728 | * Cotier Pin, 1/16 x 172 In.
1% 21882 | Flatwagsher, /4 In 48 22265 | Flatwasher, 35/64 in.
12 36625 | E-Ring 49 58268 |  Steoting Secttor
14 304188 | Homd 50 52406 ! Flanged Bearing
14 56676 | Shoulder Bolt, 5/16-18 Thd, 51 120177 | * Sctew, Hax Hd, 1/2-13 x 1-1/2 1.
15 12520 §  Reflactor 52 97186 | Pivot Rod
18 302670 Headlamp Lens 83 §7847 Brake Pedal Spring
17 §7386 { Screw, #1016 x 1/2, Tap. 54 300308 | Pedal Assembly
18 49401 Whes! & Tire Assembiy(ine). 55 2068 [ Flatwasher, 172 in.
4,19.85.69.71 88 20864 Rataining Ring
19 24167 |  Valve Stem 57 48160 | Clutch Brake Pad
20 €42 | Flatwasher, 344 In, 58 872041 Glulch Red
21 40394 | Hub Cap 59 57189 |  Shiit Levar
22 304234 | Front Axie 80 120238 | * Nut, Hax Jam, 1/2-13 Thg,
23 28628 E-Ring &1 304438 Shift Knop
24 S2407 | Spindle Bearing 82 41482 | Clipe, Pross
25 9781 | Spindle, L.H. 83 86021 | Trim, Hood 77-1/2 in,
28 120869 |* Nui, Hex, 9/8-24 Thd, 84 02938 Decal, Hood Side, R.H. 18 hp,
27 120382 |~ Lackwasher, Spit, 3/8 In, 85 302039 | Decal, Hood Side, LM, 18 hp,
28 1468 Locknut, Hex, 3/8.18 Thd, 66 302883 cal, Dagh
25 300328 | T Rod 87 302758 |  Name Plate, Dynamark
an 180128 [ * Barow, Hax He, 3/8-16 x 1-3/4 (n. 68 305735 | Assembly, Bunper
k3] 1500 | Locknut, Hex, 4/2-13 Thd. 69 39630 | Tire, Front
3z 300146 | Drapilink 70 55021 { Fendsr, THm 21" In.
a3 122207 | * Sorew, Hax Hd, 3/8:18x 3 In, ba) 36970 | Baaring
24 304932 | Fender
as 38820 | Whes!, Frant W/Baaring
36 9180 | Spindls, A.H,
37 304760 Front Axia Bracket

{") Standard Hardware ltama - May Be Purshased Localiy.

fart No. 1042p4



LU~ ) [ECR R WL R P LL 450 U LU0 T

LIGHT GROUND ENGAGING TRACTOR MODEL 4518-1200

L2

HOTE: ALWAYS USE ORIGINAL EGUIPMENT PARTS. Lse o servicaireplacemsnt
parts other than orlgins! equipmant pans may veld your warraniy,

Rel. tem §a
ALL UNNUMBERED Page 28
{TEMS ARE INTERCHANGEABLE p .
WITH OPPOSITE EIDE TS 4

Ral. Rem 27
Page 26




L

L R P

LIGHT GROUND ENGAGING TRACTCR MODEL 4518-1200

Koy Kay
No. | PartNo.] Description Mo. | PanNo.| Dascription
1 8260 Hair Pin Gottar 34 In23n Pawt Assembiy
2 9402 |  Brake, Oluich Lever Assambiy 35 180177 | * Sorew, Hox Mg, 5/18-18 x 3/4 tn.
3 120393 | * Flatwasher, 11/32 n, 38 435455 1 * Sovow, Pan Hd, S146-18 % 8118 In,
4 180078 | * Screw, Hex Hd, 511618 % 1 In. 37 301551 Washer, Curved 11732 In.
5 300220 |  Swihch, Mower Clch 38 68333 | Bracket, Support, Halght Adjust Lever
6 38277 | Switch, Mower Clutch 30 300217 ) Brace, Support, Helght Adjust Lever
7 35498 Seraw, Taptits, 5/18-18 x 9/4 {n. 40 0149 Brackat, Rotalnar
] 300899 | Bracket 41 900298 ; Clovis
9 4T Cluteh Lever Assembly 42 120373 1 Nut, Square, 516-18 Thad.
40 50148 | Bearing, Flsnged 43 | 200817 Pin, Clavis
" 1802}  Locknut, Hex, 174-20 Thd. 44 01718 [ Cabla, Deck Lift
12 1238 Bracket, Retainar 45 180020 § * Serow, Hex Hd, 1/4-20x3/4 In,
13 39258 | Pullay 46 120813 | ® Nut, Hex, 1/4-28 Thd.
14 58336 Shoulder Bok a7 126211 } * Cariage Bolt, 5416-18x %8 In.
18 5514 Knoh, Clutch Lavar Assembily 48 9807 | Brockat, Frame, Cadle Anchor
16 50320 7 Wand Grip, Maight Adjust Lever 44 301503 ] Cablo Assy, Blade Engapa/Disengage
17 58325 Knob, Height Adjust Lever 60 53247 Nut, Adjusting (Eccentric)
18 5832% 1 Sphing, Helght Adjust Laver $1 8117 | Drackel, Rear Hanger
18 amee? | Decal, Helght Adjus! Lever 52 120346 | © Fatwasher, 17732 In,
20 300339 Cover, Halght Adjust Laver 53 300169 Uink Assembly, Right Side
21 00340 {  Screw, Plastite, No. 10 x 34 In. 54 300703 |  Rear Clevig, Lt Cable
22 1488 Locknut, Hex, 6/16-18 Tid, 85 121222 | * Oover Pin, 32 % 374 I,
28 44108 {  Lockmat, Wide Flange, 5/16-18 Thd. 56 120372 1 * Nut, Squara, 1/4-20 Thd.,
24 300311 E-Ring 57 80522 Gleovis Pin
25 133478 Logkwasher, Ext. Topth, %/18 In. 58 120375 | * Nut, Hex, 1/4-20 Thd. 5 g
26 | 306782 | Polnter, Helght Adjust Laver 5¢ | e#t88] RearUf Assembly Q_QQL...—o
27 58830 { Actuator Rod, Helght 60 301250 1  Quide, Pulley
23 35287 | Screw, Hox Wa He, No. 3-32x3/8 in. | &1 501403 | Spring, Helght Adjust
29 9143 | Lever, Helghl Adjust 62 90289 | Pulley
a0 anozo Pin, Clevis 63 9304 Brackat, Pulley
31 996418 | * Flalwashar, 172 In. 64 54560 | Washer, Specia!
a2 306171 Shoulkder Bolt, 5/18-18 Tha. es 305288 Cabie, Mowar Glutch
a3 301238 | Quadrant Assembly

(") Standard Hardwara flems - May Be Purchased Lecaily.

PuiHa niprq




LU o HIOE U L

4LIGHT GROUND ENGAGING TRACTOR MODEL 4518-1200

1120 NU..ULD D)

NOTE: ALWAVS USE DRIGINAL EQUIPMENT PARTS. Usa of serviselraplacement
paris othar than origina! equipmant parts may vold your warsanty.

g

ALL UNNUMBERED
1TEME ARE INTERCHANORARLE
WITH OPFREITE QIDE

10

FPa'[ N 304224




ST

LIGHT GROUND ENGAGING TRACTOR MODEL 4518-1200

>FL|U 730 [

J‘rl LRI L RAEE VIV G

L

Kay Kay
No. i Part No.!  Dascriptlon Ne¢. | PartNo, | Qescriplion
1 87361 ] Chute Guard 47 68250 § Bracket, Lift R.H.
2 300473 | Bpring, Brake Ratum 48 55767 1 Spring, Dischacge Chite
3 0401 Extension, Idler Arm 48 E7317 | PRod, Pivet
4 180077 | * Scrow, Hex M., 516.18 x 34 In & §738¢C Bracket, Pivot
] 300179 Brackel, Wdler 51 271184 1* Nut, Kops, B/18-18 Thd,
6 300180 [  Shouldar Bott 52 57314 | Skid Bar
7 44108 1 Looknut, Hex, Wide F|, 5/16-18 Thd. 53 126215 1* Carlage Bokt, 5/15-18 x 3/4 In.
8 120833 | * Fiatwasher, 11/32 In. 54 28783 | Whael Axle
g 41471} Brake Pad 55 52584 | Whasl, Dack
10 41801 Rival, Braks Pad, 3716 x 142 In. 56 9174 | Bracket, Whes! Moum, FL.M.
14 836418 1 * Fiatwashar, 38 In. L 39573 |* Screw, Hex Hd., 3/8-24 x 1 1.
12 1498 1  Locknut, S/16-18 Thd, 56 £483 | Formed Washar
13 34510 8pting 59 58212 Blads, Long, 18-1/8 in.
14 1499 §  Locknut, 3/8-16 Thd. 60 300345 {* Screw, Hex Hd., 5/16-18 x 1-3/8 In,
1% arii72 1 * Nut, Keps, 1/4-20 Thd, §1 45171 | Locknut, Wide Flange, 5/18-18 Thy,
18 300491 | fdlar Arm Assy, {ncludes § & 10 62 56424 | Culil Azsembly (Incl. 63-67)Right
17 13461 Retelner, Bell B3 51445 | Locknut, Flange, 7/18-20 Tha.
18 121654 | © Scrow, Hex Hd,, 1/4-20x 2 In. G4 $6365 | Washer, Spaciai
1 30084% }  Pullay, Wiar 85 58390 | Pulley
20 573251 Canlage Bok, 2/8-16 x 2 In, 66 51446 [ Spacer
21 122017 § © Sorow, Hex Hd., 5/16-18x ¢ In, &7 40662 Bearing
2 S8247 {  Nui, Adjusting (Eccentric) 68 50818 | Bpacer, Tube
23 58306 Rod, Deck Hitch 82 5547 | Quil{Right)
24 301091 Bracke!, Dack Front 70 B081e | Dust Shiold
25 8280 { Halrpin Colter Fal 84425 | Saddle & Shatt Assambly
26 585185 Liit Suppont Plats Yy 120228 31* Screw, Hex Ho., 1618 X &/8 In.
a7 25214 | * Flalwasher, 21/84 In, 73 804078 | Quill Assy, (Inch 63,84.67.70,74-74)
2B 40885 | ° Sovew, Taptite, 1/4-20 x /8 in, 74 301378 | Spacer
28 1502 Locknut, 174-20 Thd. rE 56390 Pullay
30 300238 | Bslt Guard 7% 31378 | Spaver
31 30018y Blade Brake Assy. {Includes 9 & 33) T 68128 | Spacer, Tube
32 3003151 Rod, Brake Felease 78 58124 | Quill{Centar)
33 135€24 |  Filvet, Brake Pacl, 3716 x 12/32 in. b3 58185 | Saddie & Shaft Assembly
a4 1843 idier Arm Lils] 300142 | Diack V-Bell,(Short)
35 3002151  Spring, kifer Arm £ §8125 | Quli Assy. (Inel, 67,70,77,82-85)L ot
% 000201  Pulley, Wior #2 1445 | Locknut, Wide Flangs, 7/16-20 Thd.
ar 41860 { Shouldar bolt, 5/16 x 18 Thd. &2 200294 | Pulley Halt
38 4107 | * Flaiwagher, /8 In. 54 58162 | Quih{len)
a9 45802 Carrlage Bo#t, 3/8-16 ¥ 14142 in. us 68122 | Saddls & Shaft Assembiy
40 120834 | © Screw, Hex Hd, 5/16-18 % 412 In. Ha 50834 1 Sorow, Hex Ho., SM18-8 % 7i8 tn.
A1 S7TN8 | Quids, Behilel) 37 00323 | Blade, Med-Lik 6-13/32 In.
42 58254 Bracket, LIt L. H. 1 300103 | Bracket, Whael Maunt, LK.
43 304145  Mower Dack, Housing 38 120377 | Nut, Hex, 3/8-16 Thd.
44 300880 VBek 0o 120382 | Lockwashar, Split3a in,
45 65249 Dacal, No Step tal 404532 | Blade, HighL, 3-5/8 in.
48 68547 {  Dacal, Danger 22 180075 |* Scraw, Hax Hd, 5/18-18 % /2 n,

(") Standard Hardware lams - May Ba Purchasext Locally,

Pt No. 304274




L=

Mg uo Yy

LIGHT GROUND ENGAGING TRACTOR MODEL 4518-1200

L1021 NU.UUL

Key ey |
No, | PartNo. | Dascription No. ~ PartNe. | Deacription
4 58277 Saat Swiich 1 120062 |° Nut, Hex, 5/16-24 Thd.
d 302031 Fuge, 15 amp ik 138485 Washaer, Shakeproof, 58 In.
3 | 300687 | Swhoh, Kgnitior & Lights (nci, 18 & * 5 V4oL 801255 | indicator Light
4 7211 [ Salely Switch, Brake/Cluich 15 300138 | Ammater Guage
5 41482 | Prass Clip . 18 { 300820 | Wire Harneas{include 22)
[} 303064 | Headlight Hamees 17 300826 [ Key, ignition Switch
7 52572 Hazdiight Buib 18 48140 MNut, (fgeitlon Swich Part)
3 54688 |1 Wie Retalner ‘9 138557 | {ockwasher (ignition Switch Part)
3 83716 | Solanoid 0 300220 }  Safety Switch, Mowar Clutch
10 187745 | Screw, Hex Md, Sem, Ma, 1/4x 374 2 f 58277 | Safaty Swilch, Mowar Clutch
=20 Thd, 23 308238 | Wi Assy., Starter
11 | 1602 | Locknut, Hex, 1/4-20 Thd, l

{*} Standard Hardwore llems - May Bs Purchased Locaily.

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS,
Usa of aanvice/replacement perts nther than origina! aquip-

nent parls may void your waranty.

WIRING DIAGRAM

This diagram Is dasignad 1o ba used as a wiring diagram.

We recommand that urikss you are fully qualifiad to make
repaics on tha slerirical ayster on this uptt, you take Itto an
authetlzad servicar fur such wad ar adjustmants. § wirtng
ls Incorractly hookd up, angine efsctrical sysiem can be

Gameged.

[xete]




